Test Report Report No: ASH16-018872-02 Date: May 31 2016

Sample nama: MAIFAN STONE CERAMIC BALL
Sample Batch No.: 20160510
Product Date: May 12,2016

Above information and sample(s) was/'were submitted and certified by the client, SGS
quoted the information with no responsibility as to the accuracy, adequacy and/or
completeness.

SGS Sample No.: ASH16-018872.001

SGS reference No.: SHAFD1610419300
Date of sample received:  May 18,2016

Testing period: May 18,2016 ~ May 26,2016
TEST(S) REQUESTED:

Selected test(s) as requested by applicant: immerse sample into 50 times volume exposure water and
maintained in dark place for 24h+ 1h at a temperature of 25°C =57 Then the extractant water is
collected and analyzed.

TEST METHOD(S):
Please refer to the next page(s)

TEST RESULT(S):
Please refer to the next page(s)
Chinese shall prevail in this report.

wmmwmmmmmm-wmmmymmow«nm
This document cannot be used for publicity, without prior written approval of

SGS-CSTC Standards Technical Services (Shanghai) Co..Ltd.
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SGS

Test Report Report No: ASH16-018872-02 Date: May 31 2016

TEST METHOD(S):
Hygienic safety extraction testing: Refer to MOH Standard for Hygienic Safety Evaluation of
Equipment and Protective Materials in Drinking Water Appendix A Test Mathod of Equipment in
Drinking Water.
Color, Turbidity, Odor and taste, Visible substance, pH, Volatile phenolic compounds, Total dissolved
solids: GB/T 5750.4-2006 Standard examination methods for drinking water — Organoleptic and
physical parameters
Oxygen consumption {count with Oy): GB/T 5750.7-2006 Standard examination methods for drinking
water — Aggregate organic parameters
Arsenic (As), Cadmium (Cd), Aluminum (Al), Lead (Pb), Mercury (Hg), Iron (Fe), Muwnaoe (Mn),
Copper (Cu), Zinc (Zn): GB/T 5750.6 - 2006 Standard examination methods for drinking water —
Meatal Parameters Inductively coupled plasma mass spactrometry
Pmﬂlmn-\n GBT 5750.6-2006 Standard examination methods for drinking water — Metal

Chloroform: GB/T 5750.8-2006 Standard examination methods for drinking water — Organic

parameters
TEST RESULT(S):
Test resulls (Standard for
Increased | Evaluation of
g g on
Testitems | Unit(s) Test mathods Eaui ol
Extractant Cantrol Protective
wator | | @¥posure Materials in
water Drinking Water)
Fio
Color | color | GRTS75042008 | <5 | <5 | <g [nereased
units -
Tubidty | NTU | GBT575042006 | <02 | <02 | <02 l:""‘“fg —
Odorandtaste| -~ | GBTS75042006 None | None | None |'\Oabnermalodor
Visible
subatanoe; - GB/T 5750.4-2006 None None None Absance
oH | GBT575042006 | 943 | 901 042 | Variaion=05
Total dissolved| 101 | GBTS750.42008 | 214 | 200 O i
Oxygen
consumption | mglL | GBT57507-2006 | 040 | 040 B T

(as Q)
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Test Report Report No: ASH16-018872-02 Date: May 31 2016

Requiremants
Test results {Standard for
Hygienic Safety
; T Increased | Evaluation of
Testibtems | Unit{s) Test mathods amount | Equi -
Exiract Control Protective
jgr | EX¥POSUrE Matarials in
walar Dirinking YW ater)
- . 0.0002- |Increased amount
Arsenic (As) | mg'L | GBT 5750.6-200& | 0.0007 | <<0.0005 0.0007 =0.001
Cadmium {Cdy| mg'l | GBET 5750.6-2006 | <0.0002 | <0.0002 | < 0.0002 . = 00005
Chromium-¥l | mg'L | GBT 5750.6-2006 | 0004 | <0004 | -<0.004 : —0.005
Aluminum ()| mglL | GRT 5750.6-2006 | 0.040 | <op0in | 0.030- (increased amount
0.040 =0.02
Lead (Ph) mgll | GBT 5750.6-2006 | <0.0005 | <0.0005 | <0.0005 I 0001
Mercury (Hgl | mg'L | GBT 5750.6-200& | <0.0002 | <0.0002 | -<0.0002 . = 00002
Iron (Fej mgll | GBT 5750.6-2DD6 | 0007 | <0007 | -<0.00F . =008
. = it Increased amouni
M mgfL | GBT 5750.6-2006 | <0005 | <0005 | -<20.005 =0.02
GCoppar (Cu) | mgl | GBT 57506-2006 | <0006 | <0006 | -<0.008 I -0
Zinc (Zn) mgll | GBT 5750.6-2006 | <0002 | <0002 | <0002 : =0.02
Ghioroform mglL | GBT 5750 8-2006 | 0.0057 0.0023 0.0034 . = 0.006
Volatile l
Phenalic : ennnn | —nnn ncreased amount
Bl mglL | GBT 5750.4-2006 -0u002 200002 | -=o0u002 =0.002
{as phenol)
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SAMPLE DESCRIPTION: MAIFAN STONE CERAMIC BALL
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